
LSWN-8BL-3-TA

LSWN-8BL-3

SEIKO  SEWING  MACHINE  CO., LTD.

PARTS LIST



1.

2.

3.



ACE PLATE, ARM COVER (REAR)

ARM TOP COVER

THREAD TAKE-UP LEVER, ARM SHA T, MACHINE PULLEY

PRESSER BAR, VIBRATING PRESSER BAR

NEEDLE BAR ROCK RAME, ROCK SHA T CRANK CONNECTION

KNEE LI TER LI TING LEVER, PRESSER BAR SPRING

HOOK DRIVING SHA T, SA ETY CLUTCH PULLEY, EED DRIVING ECCENTRIC

THROAT PLATE, EED BAR, EED DRIVING ROCK SHA T

EED REVERSE LEVER, EED REGULATING MECHANISM

HOOK SADDLE, HOOK

TENSION BRACKET

LUBRICATION

BOBBIN WINDER

ACCESSORIES 1

ACCESSORIES 2

1, 2

3, 4

, 6

7, 8

9, 1

11, 12

13, 14

1 , 16

17, 18

19, 2

21, 22

23, 24

2 , 26

27, 28

29, 3

PCONTENTS



1



2

1 4 1 2 1 ACE PLATE

2 1 37 1 ACE PLATE SPRING

3 1 39 2 SCREW 1/8X44  L=3.

4 1 36 1 HINGE

1 39 3 SCREW 1/8X44  L=3.

6 1 39 3 SCREW 1/8X44  L=3.

7 4 1 6 1 ARM COVER (REAR) (SMALL)

8 8 4 4 SCREW 9/64X4   L=8

9 4 1 1 ARM COVER (REAR) (LARGE)

1 1 37 1 ARM COVER (REAR) (LARGE) SPRING

11 1 39 2 SCREW 1/8X44  L=3.

12 1 36 1 HINGE

13 1 39 3 SCREW 1/8X44  L=3.

14 1 39 3 SCREW 1/8X44  L=3.

1 4 1 4 1 GASKET

16 3 66 11 SCREW M X .8  L=12

23 11 4 1 OIL REGULATOR

24 1 86 1 OIL CONTROL SPRING

2 1 97 1 SCREW 1/8X4   L=3.3

26 8 4 1 SCREW 9/64X4   L=8

27 11142 1 WASHER

28 4 118 2 2 RUBBER

29 4 118 2 2 RUBBER

3 3 46 1 EARTH WIRE SCREW M4X .7  L=4

31 4 266 1 ARM SIDE COVER (REAR)

32 37 9 2 SCREW M X .8  L=6
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ARM TOP COVER



4

1 4 1 3 1 ARM TOP COVER

2 11 7 1 OIL LEVEL INDICATOR

3 1 8 1 OIL REGULATING STUD

4 1 9 1 OIL REGULATING STUD SPRING

1 7 1 OIL REGULATING DIAL

6 1 61 1 PIN

7 8 9 1 SCREW  1 /64X28  L=7.

8 11 6 1 ARM TOP COVER THREAD GUIDE

9 13 76- 2 1 NUT

1 4 118 1 RUBBER CAP 

11 4 119 4 RUBBER CAP

12 4 123 1 THREAD TAKE-UP LEVER COVER

13 27174 1 SCREW  M4X .7  L=1

14 312 8 1 SPRING WASHER

1 1 682 1 ( THREAD GUIDE (UPPER)

16 19 1 1 ( SCREW  9/64X4   L=6.

17 1 7 9-A 1 ( THREAD GUIDE (LOWER)

18 1 76 1 ( ELT

19 19 1 1 ( SCREW  9/64X4   L=6.

2 1 38 1 RUBBER CAP

21 4 118 1 RUBBER CAP 

ARM TOP COVER

N .
PARTS N . Q T Y

DESCRIPTION
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THREAD TAKE-UP LEVER, ARM SHA T, MACHINE PULLEY
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1 25601 1 ARM SHA T
2 11042 1 OIL WICK
3 25667 1 OIL STOP SCREW  /16X24  L=6
4 19414 1 CRANK MOTION CAM
5 19415 1 POSITION SCREW  1/4X28  L=2
6 19416 1 SET SCREW  1/4X28  L=14
7 19417 1 SET SCREW (LONG)  1/4X28  L=6.
8 19418 1 SET SCREW (SHORT)  1/4X28  L=4.
9 34105C - 1 THREAD TAKE-UP LEVER COMP.

15503C - 1 THREAD TAKE-UP LEVER COMP.
10 34105 - 1 THREAD TAKE-UP LEVER 

15503 - 1 THREAD TAKE-UP LEVER 
11 15026 1 THREAD TAKE-UP LEVER DRIVING STUD
12 15013 1 THREAD TAKE-UP LEVER HINGE STUD
13 10528 1 NEEDLE BAR CONNECTING LINK
14 10523 1 NEEDLE BAR CONNECTING LINK STUD
15 10728 1 OIL WICK
16 11042 1 OIL WICK
17 10726 1 OIL WICK
18 15038 1 RUBBER OIL STOPPER 
19 25179 1 SET SCREW  17/64X32  L=9
20 18006 1 ARM SHA T BUSHING ( RONT)
21 10725 2 OIL ELT
22 10563 1 WASHER
23 19417 1 SET SCREW  1/4X28  L=6.
24 10551 1 THREAD TAKE-UP LEVER OIL GUARD
25 3052 1 SCREW  9/64X4   L=4.
26 19427 - 1 LI TING ECCENTRIC (ECC. 4. )

17100 - 1 LI TING ECCENTRIC (ECC. . )
27 19508 - 2 SET SCREW  1/4X4   L= .

10566 - 2 SET SCREW  1/4X32  L= .
28 10772C 1 LI TING ECCENTRIC CONNECTION COMP.
30 10773 1 NEEDLE BEARING
31 11879 1 LI TING ECCENTRIC COLLAR
32 10573 2 SET SCREW  7/32X32  L=11
33 25192 1 ARM SHA T CONNECTING BELT PULLEY
34 10574 2 BELT PULLEY SPRING LANGE
35 17019A 1 SET SCREW  1/4X4   L=7.
36 25619 1 POSITION SCREW  1/4X4
37 17019A 1 SET SCREW  1/4X4   L=7.
38 10621 1 ARM SHA T CONNECTING BELT 
39 40130 1 BOBBIN WINDER COLLAR
40 27171 2 SET SCREW
41 10567 1 ARM SHA T BALL BEARING
42 40133 1 ARM SHA T BALL BEARING ADAPTER SLEEVE
43 23637 2 SET SCREW  1/4X28  L=7.
44 10568 1 BALL BEARING RETAINING RING
45 40134 1 ARM SHA T BALL BEARING ADAPTER
46 25170 1 SET SCREW  17/64X32  L=2
47 15162-A 1 MACHINE PULLEY
48 50404 1 ( ) POSITION SCREW, HEX SOCET  1 /64X28  L=19
49 50405 1 ( ) SET SCREW, HEX SOCET  1 /64X28  L=19
50 19505 1 MACHINE PULLEY ADJUSTING SCREW 11/32X28 L=11
51 40162 1 TIMING LABEL

THREAD TAKE-UP LEVER, ARM SHA T, MACHINE PULLEY
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PRESSER BAR, VIBRATING PRESSER BAR
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1 25662 1 PRESSER BAR

2 17609 1 PRESSER BAR BUSHING (LOWER)

3 25163 1 SET SCREW  17/64X32  L=11

4 18478 1 PRESSER BAR POSITION GUIDE BRACKET

5 35999 1 SCREW  M6X1  L=6

6 36729 1 PRESSER BAR POSITION GUIDE

7 15568 1 SCREW  M6X1  L=8

10 18479 1 PRESSER BAR LIFTING BRACKET

11 19518 1 PINCH SCREW  11/64X40  L=14

12 10546-A 1 TENSION RELEASE SLIDE

13 10547 1 TENSION RELEASE SLIDE SPRING

16 40407 1 PRESSER BAR LIFTER

17 25164 1 HINGE SCREW  11/64X40

18 10796-S - 1 LIFTING PRESSER FOOT

18 15154-E - 1 LIFTING PRESSER FOOT

19 18484 1 SCREW  9/64X40  L=11

20 10677 1 WASHER

21 19470 1 FINGER GUARD

22 10558C 1 LIFTING BELL CRANK COMP.

23 10558 1 LIFTING BELL CRANK 

24 10557 1 LIFTING BELL CRANK LINK

25 10556 1 VIBRATING PRESSER BAR CONNECTING LINK

26 34722 1 VIBRATING PRESSER BAR SLIDE BLOCK

27 18480 1 LIFTING BELL CRANK SCREW  11/64X40  L=8

28 10548-A 1 P/B, LIFTING BRACKET GUIDE BLOCK

29 15111 1 POSITIONING PIN

30 19408 1 SCREW  1/4X28  L=17.5

31 34713 1 VIBRATING PRESSER BAR

32 10554 1 VIBRATING PRESSER BAR EXTENSION SPRING

33 10553-A 1 VIBRATING PRESSER BAR EXTENSION 

34 15060 1 SCREW  5/16X24  L=16

35 19411C - 1 VIBRATING PRESSER FOOT COMP.

35 15155-EC - 1 VIBRATING PRESSER FOOT COMP.

36 19411-S - 1 VIBRATING PRESSER FOOT 

36 15155-E - 1 VIBRATING PRESSER FOOT 

37 17104 - 1 PINCH SCREW  11/64X40  L=6

37 10662 - 1 PINCH SCREW  5/32X40  L=6.5

38 19425 1 LIFTING ROCK SHAFT

39 10514 2 LIFTING ROCK SHAFT BUSHING

40 16709 1 SCREW  1/4X28

41 10728 1 OIL WICK

42 19516 1 NUT  1/4X28

43 40107 1 LIFTING ECCENTRIC CONNECTING CRANK

44 19420 1 PINCH SCREW  1/4X28  L=16

45 10775 1 HINGE SCREW  7/32X32

46 35118 1 WASHER

47 10774 1 LIFTING ECCENTRIC CONNECTION COLLAR

48 17114 1 NUT  7/32X32

49 37215 1 WASHER

PRESSER BAR, VIBRATING PRESSER BAR

N .
PARTS N . Q T Y
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NEEDLE BAR ROCK RAME, ROCK SHA T CRANK CONNECTION



1 17611 1 NEEDLE BAR ROCK RAME

2 34712 1 HINGE STUD

3 2 179 1 SET SCREW  17/64X32  L=9

4 34721 1 SLIDE BLOCK PLATE

81 2 SCREW   9/64X4   L=6.

6 1 31 1 OIL WICK

7 34 37 1 NEEDLE BAR ROCK RAME POSITION BRACKET

8 1 7 2 SCREW  9/64X4   L=1

9 1 728 1 OIL WICK

1 167 3 1 NEEDLE BAR

11 19426 1 NEEDLE BAR CONNECTING STUD

12 1336 1 PINCH SCREW  M4X .7  L=9

13 1 726 1 OIL WICK

14 1 89 1 NEEDLE BAR THREAD GUIDE

1 B14 3 1 NEEDLE SET SCREW  1/8X4   L=4.

16 N 122 - 1     DPX17     #22 NEEDLE     DPX17     #22

N 124 - 1     DPX17     #24 NEEDLE     DPX17     #24

17 1 78 1 NEEDLE BAR ROCK RAME ROCK SHA T

18 11876C 1 SLIDE BLOCK COMP.

19 11877 1 SLIDE BLOCK 

2 11876 1 SLIDE BLOCK STUD

21 1 81 1 SCREW  7/32X32  L=7

22 34 21 1 ROCK SHA T CRANK CONNECTION 

23 34 22 2 ADJUSTING SCREW  9/64X4

24 1 728 1 OIL WICK

2 2 6 2 1 ROCK SHA T CRANK 

26 2 6 7 1 PINCH SCREW  1/4X24

27 34 23 1 HINGE SCREW  9/32X28

28 81 1 NUT  9/32X28

29 1 19 1 EED ROCK SHA T CRANK

3 1 7 4 1 PINCH SCREW  6.7 X24  L=16

31 34 24 1 HINGE SCREW  /16X28

32 34 26 1 EED ROCK SHA T CRANK PIPE

33 34 2 1 WASHER

34 1 1 NUT

3 1 778 1 OIL WICK

36 1 779 1 CLIP

NEEDLE BAR ROCK RAME, ROCK SHA T CRANK CONNECTION
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KNEE LI TER LI TING LEVER, PRESSER BAR SPRING
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1 4 9 7 1 KNEE LI TER LI TING LEVER

2 2 6 4 1 KNEE LI TER LI TING LEVER BRACKET

3 2 6 1 HINGE SCREW  1/4X28

4 13 9 1 SPRING

2 223 1 SCREW    1/4X28

6 2 67 1 CHAIN WITH HOOK

7 18649 1 THUMB SCREW  1/2X28

8 1 NUT  1/2X28

9 18648-A 1 PRESSER BAR SPRING

KNEE LI TER LI TING LEVER, PRESSER BAR SPRING

N .
PARTS N . Q T Y

DESCRIPTION
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HOOK DRIVING SHA T, SA ETY CLUTCH PULLEY, EED DRIVING ECCENTRIC
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1 341 2-A 1 HOOK DRIVING SHA T
2 1 9 1 HOOK DRIVING SHA T BUSHING ( RONT)
3 2 17 1 SET SCREW  17/64X32  L=2
4 11 8 1 OILING ELT

1 637C 1 EED LI TING CAM COMP.
6 1 637 1 EED LI TING CAM 
7 1 6 8 1 SET SCREW  1/4X32  L= .
8 2 239 1 HOOK DRIVING GEAR
9 2 6 -A 1 POSITIONING SCREW  1/4X4   L=7
1 2 6 1-A 1 SET SCREW  1/4X4   L=6
11 2 6 2 1 HOOK DRIVING SHA T BUSHING (MIDDLE)
12 2 287 1 SET SCREW  17/64X32  L=14
13 1 729 1 OIL ELT
14 2 6 3 1 HOOK DRIVING SHA T BUSHING (MIDDLE, BACK)
1 2 287 1 SET SCREW  17/64X32  L=14
16 11 8 1 OIL ELT
17 3431 C 1 EED DRIVING ECCENTRIC COMP.
18 3431 1 EED DRIVING ECCENTRIC
2 21144-A 2 SET SCREW  1/4X28  L=8
21 343 9 1 EED DRIVING ECCENTRIC CONNECTION
22 34311 1 EED DRIVING ECCENTRIC NEEDLE BEARING
23 34312 1 RETAINING RING
24 34313-A 1 PUSH BUTTON
2 1 673 1 SPRING
26 31 94 1 RETAINING RING
27 1 67 1 HOOK SHA T BALL BEARING
28 2 62 1 HOOK SHA T BALL BEARING COLLAR
29 2 621 1 POSITION SCREW  1/4X4
3 2 622 1 SET SCREW  1/4X4
31 2 623 1 HOOK SHA T BALL BEARING ADAPTER
32 2 287 1 SET SCREW  17/64X32  L=14
33 1 6 8 1 BALL BEARING RETAINING WASHER
34 2 661 3 SCREW  9/64X4
3 2 624C 1 SA ETY CLUTCH PULLEY COMP.
36 2 624 1 SA ETY CLUTCH PULLEY 
37 2 62 1 PULLEY SPRING LANGE
38 1 611 1 SA ETY CLUTCH COLLAR

39-1 1 612 1 POSITION SCREW  1/4X32  L=1 .
39-2 7 138 1 SET SCREW  1/4X32  L=8
4 1 61 1 SA ETY CLUTCH LOCKING LEVER SPRING
41 1 614 1 HINGE PIN
42 1 81 1 SET SCREW  7/32X32  L=7
43 1 619 1 SA ETY CLUTCH THROW-IN LATCH SPRING
44 2 626 1 SA ETY CLUTCH RATCHET CONNECTING LINK
4 1 616 1 SA ETY CLUTCH LOCKING LEVER 
46 1 613 1 HINGE STUD
47 1 81 1 SET SCREW  7/32X32  L=7
48 1 617 1 SA ETY CLUTCH RATCHET 
49 1 62 1 SA ETY CLUTCH THROW-IN LATCH PIN

HOOK DRIVING SHA T, SA ETY CLUTCH PULLEY, EED DRIVING ECCENTRIC

N .
PARTS N . Q T Y

DESCRIPTION
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46

47

43

44

THROAT PLATE, EED BAR, EED DRIVING ROCK SHA T
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1 4 1 - 1 THROAT PLATE

4 16 - 1 THROAT PLATE

2 4 1 2-A 2 THROAT PLATE SCREW  M4X .7  L=6.

4 1 667 1 BED SLIDE (RIGHT) PIN

1 668 1 BED SLIDE (RIGHT) SPRING

6 2 627 - 1 BED SLIDE (LE T)

2 627-TA - 1 BED SLIDE (LE T)

8 4 1 1 1 EED BAR 

9 1 9 1 EED LI TING ECCENTRIC ORK

1 1 96 1 OILING ELT

11 1 97 1 SCREW  1/8X4   L=3.3

12 7 129 1 ORK SCREW  7/32X32  L=1

13 1 99 1 WASHER

14 167 4 1 EED DRIVING ROCK RAME 

1 18 6 2 PINCH SCREW  M X .8  L=14

16 167 1 EED BAR HINGE SCREW

17 167 6 1 NUT  1/4X28

18 4 1 3 - 1 EED DOG

4 161 - 1 EED DOG

19 6 4 2 EED DOG SCREW  M4X .7  L=8

2 11888 1 EED DRIVING ROCK SHA T

21 2 286 1 EED DRIVING ROCK SHA T BUSHING ( RONT)

22 2 287 1 SET SCREW  17/64X32  L=14

23 11 68 1 LINER

24 2 163 1 LINER SET SCREW  17/64X32

2 2 291 1 EED DRIVING ROCK SHA T COLLAR ( RONT)

26 2 1 6 2 SET SCREW  1/4X32  L=4

27 2 628 1 EED DRIVING ROCK SHA T BUSHING (BACK)

28 2 17 1 SET SCREW  17/64X32  L=2

29 11 68 1 LINER

3 2 163 1 LINER SET SCREW  17/64X32

31 2 291 1 EED DRIVING ROCK SHA T COLLAR (BACK)

32 2 1 6 2 SET SCREW  1/4X32  L=4

33 167 8 1 EED DRIVING ROCK SHA T CRANK

34 1942 2 PINCH SCREW  1/4X28  L=16

3 119 3 2 SET SCREW  7/32X32  L= .

36 11962 1 EED DRIVING ROCK SHA T CRANK PIN

37 119 4 1 OILING WICK

38 34 1 1 EED ROCK SHA T DRIVING LINK

39 119 3 1 SET SCREW  7/32X32  L= .

4 1 6 -WC - 1 BED SLIDE (RIGHT) COMP.

1 6 -AC - 1 BED SLIDE (RIGHT) COMP.

41 1 6 -W - 1 BED SLIDE (RIGHT) (BODY)

1 6 -WA - 1 BED SLIDE (RIGHT) (BODY)

42 BS 732 1 BED SLIDE (RIGHT) WINDOW

43 4 2 3C 1 BED SLIDE ( RONT) COMP.

44 4 2 3 1 BED SLIDE ( RONT) 

4 4 2 4 1 BED SLIDE SPRIG

46 1 1282-A 1 SCREW  3/32X 6  L=1.9

47 13 8 1 SCREW  13/64X32  L=4.8

THROAT PLATE, EED BAR, EED DRIVING ROCK SHA T

N .
PARTS N . Q T Y

DESCRIPTION
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EED REVERSE LEVER, EED REGULATING MECHANISM
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1 34 23 1 EED REVERSE LEVER

2 1 84 1 PINCH SCREW  1 /64X28  L=18

3 4 1 9 1 EED REVERSE SHA T

4 3 618 1 EED REVERSE LEVER STOPPER

136 1 PINCH SCREW  1 /64X28  L=16

6 34 19 1 EED REVERSE LEVER SPRING

7 17 9 1 EED REVERSE LEVER SPRING HOOK

8 2 6 6 1 EED REGULATOR

9 2 6 7 1 EED REGULATOR PINCH SCREW  1/4X24

1 4 164 1 EED REGULATING SCREW

11 1842 1 O-RING

12 4 139 1 EED REGULATING DIAL

13 2 668 1 EED REGULATING DIAL SCREW  11/64X32  L=2

14 B142746 1 EED REGULATING DIAL SCREW WASHER

1 4 12 1 EED REGULATING DIAL LOCK PIN 

16 1 729 1 EED REGULATING DIAL LOCK PIN SPRING

17 34 33 1 EED REGULATING ROD

18 114 9 1 BALL JOINT

19 3 34 1 BALL JOINT SCREW  M6X1  L=2

2 11412 1 NUT

21 2 6 8 1 EED REGULATING ROD HINGE SCREW

22 2 6 9 1 EED ROCK SHA T DRIVING RAME LEVER

23 136 1 PINCH SCREW  1 /64X28  L=16

24 34 4 1 EED REGULATING ROD SPRING

2 34 44 1 EED REGULATING ROD SPRING BRACKET

26 1 6 2 SCREW  /16X24  L=16

27 34 3 1 EED REGULATING ROD SPRING HOOK

28 2 61 C 1 EED ROCK SHA T DRIVING RAME COMP.

29 2 61 1 EED ROCK SHA T DRIVING RAME 

3 34 13 2 SLIDE BLOCK GUIDE

31 18 8 4 SLIDE BLOCK GUIDE SCREW  11/64X4

32 34 6 1 EED ROCK SHA T DRIVING RAME  COLLAR

33 119 3 2 SET SCREW  7/32X32  L= .

34 34 12 2 EED ROCK SHA T DRIVING SLIDE BLOCK 

3 34 11 1 EED ROCK SHA T DRIVING SLIDE BLOCK STUD

36 119 4 1 OILING WICK

37 11412 1 NUT

EED REVERSE LEVER, EED REGULATING MECHANISM

N .
PARTS N . Q T Y

DESCRIPTION
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< -8BL-3 > < -8BL-3-TA >

HOOK SADDLE, HOOK



2 2 643 1 HOOK SADDLE (RIGHT) 

3 1 9 1 BUSHING (UPPER)

4 11176 1 ( ) SET SCREW SLOTTED  7/32X32  L= .

1 96 1 BUSHING (LOWER)

6 11176 1 ( ) SET SCREW SLOTTED  7/32X32  L= .

7 11137 1 PIPE OR ELT

8 11131 1 OIL GAUGE GUIDE PIPE

9 2 613 1 HOOK DRIVING PINION  (SPIRAL)

1 2 641-A 1 POSITIONING SCREW  1/4X4   L= .

11 2 642-A 1 SET SCREW  1/4X4   L=

12 1 644 1 WASHER

14 2 631 1 BOBBIN CASE OPENER LEVER 

1 3 16 1 BOBBIN CASE OPENER LEVER LINK DRIVING STUD

16 1 6 2 1 NUT

17 1 1 1 BOBBIN CASE OPENER LEVER LINK

18 1 1 BOBBIN CASE OPENER LEVER HINGE STUD

19 1 73 1 SET SCREW  7/32X32  L=11.

2 1 727 1 ELT

21 1 727 1 BOBBIN CASE OPENER LEVER HINGE STUD ELT

22 34 7 - 1 HOOK & BOBBIN CASE COMP.

34 41-A - 1 HOOK & BOBBIN CASE COMP.

36 1 93 1 OIL REGULATING SCREW

37 1 94 1 O-RING

38 1 629 1 SET SCREW  1/8X4   L=8

39 1 92 1 PACKING

4 1 91 1 OIL RESERVOIR (RIGHT)

41 1 7 7 SCREW  9/64X4   L=1

42 2 614 1 PINCH SLEEVE (UPPER)

43 2 61 1 PINCH SLEEVE (LOWER)

44 2 616 1 PINCH SLEEVE SCREW  1 /64X28

4 2 617 1 SCREW  17/64X32

46 1 647 1 WASHER

47 2 618 1 OIL GAUGE

48 3 8 1 BOBBIN CASE OPENER 

49 6333 1 BOBBIN CASE OPENER SCREW  9/64X4   L=6.

1 677 1 WASHER

1 1 41 - 1 BOBBIN

164 8 - 1 BOBBIN

2 2 614C 1 PINCH SLEEVE COMP.

HOOK SADDLE, HOOK

N .
PARTS N . Q T Y

DESCRIPTION
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TENSION BRACKET
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1 4 431 1 TENSION BRACKET

4 3 11 1 TENSION STUD ( IRST)

1 6 2 1 TENSION STUD ( IRST) NUT

6 2 224 2 TENSION DISC ( IRST)

7 2 226- 1 1 TENSION SPRING

8 2 22 1 TENSION THUMB NUT ( IRST)

9 B14 446 4 TENSION DISC

1 B1 98 2 TENSION DISC PRESSER

11 BS 749 2 TENSION SPRING

12 282 6 2 REGULATING THUMB NUT WASHER

13 B149 66 2 REGULATING THUMB NUT

14 6 391 1 TENSION STUD

1 1 793 2 TENSION RELEASING PIN

16 4 434 1 TENSION RELEASING PLATE

17 19422 2 HINGE SCREW  9/64X4

18 19 12 1 THREAD CONTROLLER STUD

19 1 689 1 THREAD CONTROLLER SPRING

2 1 694 1 THREAD CONTROLLER DISC

21 B118319 1 SCREW  3/32X 6  L=6

22 19 34 1 THUMB NUT  7/32X32

23 4 431C 1 TENSION BRACKET COMP.

24 1 72 1 TENSION RELEASING PLATE ROD

2 4221 1 OIL WICK RETAINER

26 66 4 1 SCREW  9/64X4   L=12

27 1 69 1 THREAD CONTROLLER SPRING STOPPER

28 81 1 SCREW  9/64X4   L=6.

29 34 42-TA 1 THREAD GUIDE

3 1 4 1 SCREW  11/64X32  L=14

31 11142 1 WASHER

TENSION BRACKET

N .
PARTS N . Q T Y

DESCRIPTION
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LUBRICATION
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1 3 21 C 1 ( ) ) OIL TUBE & OIL WICK 

2 31129 1 RETAINER

3 6333 1 SCREW  9/64X4   L=6.

4 341 7C 1 ( )( / ) OIL TUBE & OIL WICK 

31129 1 RETAINER

6 6333 1 SCREW  9/64X4   L=6.

7 1 8 1 RETAINER

8 6333 1 SCREW  9/64X4   L=6.

9 3 212C 1 ( )( ) OIL TUBE & OIL WICK 

1 34 4 C 1 ( )( ( ) OIL TUBE & OIL WICK 

11 1 87 1 RETAINER

12 6333 1 SCREW  9/64X4   L=6.

13 4 13 C 1 ( ( OIL TUBE & OIL WICK

14 1 87 1 RETAINER

1 6333 1 SCREW  9/64X4   L=6.

16 149 7 1 BED OIL TUBE CLAMP

17 111 6 1 OIL ELT

18 111 8 1 SCREW  1/4X32  L=13

19 11 69 4 OIL ELT ( OR BUSHING)

2 11 71 2 PACKING

21 11 7 2 OIL STOP SCREW  7/16X28

22 11 8 1 OIL ELT 

23 11 69 1 OIL ELT 

24 11 8 1 OIL STOP SCREW  7/16X28

2 11 69 1 OIL ELT 

26 11 8 1 OIL STOP SCREW  7/16X28

27 11 69 2 OIL ELT 

28 11 8 2 OIL STOP SCREW  7/16X28

29 1 34C 1   OIL TUBE AND OIL WICK COMP.

LUBRICATION

N .
PARTS N . Q T Y

DESCRIPTION
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1 6 71-A 1 BOBBIN WINDER LEVER

2 B 624 1 SCREW  M4X .7  L=8

3 B 26 4 1 WASHER

4 4 126 1 BOBBIN WINDER SHA T 

4 12 C 1 BOBBIN WINDER SHA T BUSHING COMP.

6 4 12 1 BOBBIN WINDER SHA T BUSHING 

7 4 131 2 BALL BEARING

8 4 124 1 BOBBIN WINDER SHA T RICTION WHEEL

9 B 124 2 SET SCREW  M4X .7  L=6

1 4 129 1 BOBBIN WINDER SHA T RICTION WHEEL RING

11 4 127 1 BOBBIN WINDER SHA T BUSHING SHA T

12 BS2 413 1 BOBBIN WINDER SHA T BUSHING BRACKET

13 4 128 1 BOBBIN WINDER SPRING

14 B 2 8 1 WASHER

1 B 48 6 1 RETAINING RING

16 BS236 1 1 SET SCREW  M6X .7   L=6

17 4 137 1 SPRING

18 2 632 1 BOBBIN WINDER STOPPER

19 413 1 NUT

2 BS 1262 1 BOBBIN WINDER DUST GUARD 

21 BS2 478 1 KNI E

22 B 6268 1 SCREW  11/64X4  L=6

23 3 994 1 PIN

24 BS38736 1 BOBBIN WINDER TENSION COMP.

27 B14 446 2 BOBBIN WINDER TENSION DISC

28 1 693 1 BOBBIN WINDER TENSION SPRING 1.2

3 37229 1 SET SCREW  M4X .7  L=

31 4 138 1 RUBBER

32 282 6 1 THUMB NUT WASHER

33 11142 1 WASHER

34 4 132 1 ADJUSTING LAT SPRING

3 37 32 1 SCREW  M3X .   L=3

36 31 17 1 SCREW  M3X .   L=8

37 6 718 1 BOBBIN ROTATION STOPPER

BOBBIN WINDER

N .
PARTS N . Q T Y

DESCRIPTION

-8
BL

-3
-8
BL
-3
-T
A



27

< -8BL-3 >

< -8BL-3-TA >

3

ACCESSORIES 1
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1 8132-A 1 ACCESSORIES PACK
2 N 122 - 3    DPX17   #22 NEEDLE     DPX17    #22

N 124 - 3    DPX17   #24 NEEDLE     DPX17    #24
3 1 41 - 3 BOBBIN

164 8 - 3 BOBBIN
4 11169-A 2 MACHINE HINGE CONNECTION

2 636 4 SCREW  9/32X28
6 2 63 2 MACHINE HINGE CONNECTION CUSHION
7 6 4 NAIL

1 4 142 1 T   1 X1 T BOX WRENCH  1 X1
11 19462 1   1 X11 DOUBLE HEAD WRENCH  1 X11
12 19461 1  (6X7 ) SPANNER  6X7 
13 1 747 1 1/16 WRENCH  ( 1/16" )
14 194 6 1 2 WRENCH  ( 2  )
1 194 7-A 1 2.  WRENCH  ( 2.   )
16 194 8 1 3 WRENCH  ( 3  )
17 194 9 1 4 WRENCH  ( 4  )
18 1946 1  WRENCH  (   )
19 2 649C 1 4 SCREW DRIVER COMPLETE
23 8124 1 MACHINE COVER
24 3 2 4 1 THREAD UNWINDER COMP.
2 812 1 OILER
26 11193 1 OIL
27 4 163 1 HEAD REST (SHORT)
28 3479 2 RUBBER CUSHION (A)
29 36416 2 RUBBER CUSHION (B)
3 2 676C 1 DRIP PAN COMP.
31 2 676 1 DRIP PAN 
32 B 81 7 1 O-RING
33 B14 18 1 DRAIN SCREW
34 2 672 1 KNEE LI TER LEVER BASE
3 18 6 2 SCREW  M X .8  L=14
36 2 663 1 KNEE LI TER LEVER
37 194 3 1 HINGE SCREW  1/4X28  L=6.9
38 2 674 1 JOINT CONNECTING ROD
39 2 677 1 JOINT
4 11412 2 NUT M6X1
41 24681 2 NUT 1/4X28
42 233 9 1 SPRING WASHER 1/4
43 2 673 1 KNEE LI TER CRANK
44 3 729 1 ( ) BOLT, HEX  M6X1  L=12
4 3642 -A 1 K/L/R/SHA T LI TING ARM
46 37313 1 SCREW  SM /16X18  L=16
47 348 1 SPRING
48 1773 2 SCREW SM1 /64X28  L=3  
49 1 1 2 2 NUT  SM1 /64X28

348 2 1 RETAINING RING
1 34798 1 KNEE LI TER ROCK SHA T
2 34797 1 KNEE LI TER ROCK SHA T HUB
3 37313 2 SCREW    /16X18    L=16
4 37314 1 KNEE LI TER ROCK LEVER

37318C 1 KNEE LI TER KNEE PLATE COMP.
6 2 664 1 KNEE LI TER CONNECTING PIN
7 312 4 1 E "E" RING
8 7 7 1 1  NHS6T JOINT
9 2 66 1 KNEE LI TER CONNECTING PIN SCREW

6 1143 1 KNOB
61 4 976 1 SPRING
62 6 3 1 SCREW   SM3/32X 6   L=2.7
63 2 666 1 SCREW    M4X .7    L=6
64 312 6 1 NUT M4X .7
6 312 8 2 SPW SPRING WASHER
66 413 2 NUT M X .8
67 16287 2 W WASHER 
68 36426 1 WASHER .1

ACCESSORIES 1

N .
PARTS N . Q T Y

DESCRIPTION
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ACCESSORIES 2



1 4 112C 1 BELT GUARD COMP.

3 28138 2 SCREW  M6X1  L=1

4 1 99 2 WASHER

6 28138 2 SCREW  M6X1  L=1

7 1 99 2 WASHER

8 37288 2 SCREW  M4X .7  L=

1 37288 3 SCREW  M4X .7  L=

12 1 81 2 WOOD SCREW

13 11142 2 WASHER

14 1183 1 THUMB SCREW

1 4 112 1 BELT GUARD COMP.

ACCESSORIES 2

N .
PARTS N . Q T Y

DESCRIPTION
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